
   

 
Standard Operating Procedure 

 for  
Local Limits Submittal Evaluation 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PG Environmental 
Created on behalf of the California State Water Resources Control 

Board  
 

April 2019 
 
 



 

 
 

Contents 
1. Introduction ..................................................................................................................1 

2. Identifying Pollutants of Concern ..............................................................................2 

3. Monitoring Data ...........................................................................................................2 

4. Removal Efficiencies ....................................................................................................3 
[...]
NIOSH ............................................ National Institute for Occupational Safety and Health 

OSHA ...................................................... Occupational Safety and Health Administration 

POC .................................................................................................. Pollutant of Concern 

PPB .......................................................................................................... Parts Per Billion 

RWQCB ................................................................ Regional Water Quality Control Board 

SIU ............................................................................................ Significant Industrial User 

STEL ....................................................................................... Short Term Exposure Limit 



   

Local Discharge Limits Development Malaga County Water District 

 

 vi  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

TSS ............................................................................................. Total Suspended Solids 

TWA-TLV ............................................. Threshold Limit Value – Time Weighted Average 

WDR ................................................................................ Waste Discharge Requirements 

WQ .............................................................................................................. Water Quality 

WQS ............................................................................................. Water Quality Standard 

WWTF ............................................................................... Wastewater Treatment Facility 

* .................................................................................................................... Multiplication 



   

Local Discharge Limits Development Malaga County Water District 

  Page ES-1  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

EXECUTIVE SUMMARY 

The Malaga County Water District (District) has an adopted Industrial Pretreatment 
Program (December 9, 2014). As such, the District is required to maintain and enforce 
local limits on the significant industrial users that discharge to the District’s wastewater 
treatment facility.  The existing local limits were developed and adopted in 2004. The 
Regional Water Quality Control Board is requiring the District to re-evaluate its local 
limits. 

A list of potential pollutants of concern was developed based on available sampling and 
treatment facility data. A sampling plan was developed, approved, and implemented to 
collect additional data necessary to perform the local limits evaluation. Using the 
information collected, the local limits were evaluated.  The results of this evaluation are 
summarized in Table ES-1. 

Table ES-1:  Local Limits Summary 

Pollutant Existing Local 
Limit 

Calculated Local 
Limit 

Allocation 
Method 

Proposed Local 
Limit 

Aluminum 5 mg/L 1.65 mg/L Uniform 1.65 mg/L 

Arsenic 5 mg/L 0.01 mg/L Uniform 0.01 mg/L 
Barium 10 mg/L Not needed Uniform None 
Benzene 0.02 mg/L Not needed Uniform None 
Boron 8 mg/L 0.94 mg/L Uniform 0.94 mg/L 
Cadmium 0.1 mg/L 0.01 mg/L Uniform 0.01 mg/L 
Chromium 5 mg/L 0.04 mg/L Uniform 0.04 mg/L 
Copper 5 mg/L 0.07 mg/L Uniform 0.07 mg/L 

Iron 1 mg/L None Uniform None 
Lead 5 mg/L 0.01 mg/L Uniform 0.01 mg/L 

Mercury 0.2 mg/L 0.002 mg/L Uniform 0.002 mg/L 
Nickel 5 mg/L 0.12 mg/L Uniform 0.12 mg/L 
Selenium 1 mg/L 0.001 mg/L Uniform 0.001 mg/L 

Silver 5 mg/L 0.13 mg/L Uniform 0.13 mg/L 

Zinc 5 mg/L 0.28 mg/L Uniform 0.28 mg/L 
Phenols 1 mg/L None Uniform None 
Oil & Grease 100 mg/L 333 mg/L Uniform 200 mg/L 
BOD5 1000 mg/L 915 mg/L Uniform 900 mg/L 

TSS 1000 mg/L 571 mg/L Uniform 570 mg/L 
Ammonia None 15.59 mg/L Uniform 15.59 mg/L 
EC 850 umhos/cm 850 umhos/cm* Uniform 850 umhos/cm* 
MBAS None 1.85 mg/L Uniform 1.85 mg/L 
Cyanide None 0.02 mg/L Uniform 0.02 mg/L 
Molybdenum None 0.11 mg/L Uniform 0.11 mg/L 
Chloride None 167 mg/L Uniform 167 mg/L 

* Interim limit 



   Malaga County Water District 

SECTION ONE  Local Discharge Limits Development 

  Page 1  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

1 INTRODUCTION 

The Malaga County Water District operates a wastewater treatment facility (WWTF) that 
collects the municipal wastewater generated from the unincorporated community of 
Malaga.  The WWTF treats typical domestic wastes as well as waste generated from 
commercial and industrial users.  Several of the industrial users served by the WWTF 
meet the definition of a Significant Industrial Users (SIUs) as defined by the United 
States Environmental Protection Agency (EPA) in 40 CFR 403.3.  SIUs are defined as: 

 Industries subject to Categorical Pretreatment Standards under 40 CFR 403.6 
and 40 CFR chapter I, subchapter N; 

 Any industry discharging an average of 25,000 gallons per day (gpd) or more of 
process wastewater; 

 Any industry that contributes a waste stream that makes up 5 percent or more of 
the average dry weather hydraulic or organic capacity of the WWTF; or 

 Any industry designated by the Control Authority to have a reasonable potential 
to adversely affect the WWTF’s operation. 

Table 1-1 lists the current SIUs, the reason they are considered SIUs, flow rates, and 
pollutants of concern. 

Table 1-1:  Current SIUs 

Name SIU Reason Avg. Flow 
(mgd) 

Pollutants of Concern 

Air Products Discharge volume 0.034 EC, Iron, Barium, Boron, 
Aluminum, Molybdenum, 

Nitrate, Chloride 

PPG (Pittsburgh 
Paint and Glass) 

Discharge volume 0.065 EC, Iron, Barium, Boron, 
Aluminum, Nitrate, Chloride 

Rio Bravo Discharge volume 0.110 EC, Iron, Barium, Boron, 
Aluminum, Zinc, Nitrate, 

Chloride 

ADM Stratas  Potential to adversely 
affect WWTF’s 

operation 

0.009 EC, BOD5, TSS, Chloride, 
MBAS, Aluminum, Boron, 

Iron, Oil & Grease 

RockTenn Potential to adversely 
affect WWTF’s 

operation 

0.008 EC, BOD5, TSS, Chloride 



   Malaga County Water District 

SECTION ONE  Local Discharge Limits Development 

  Page 2  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

Kinder Morgan Potential to adversely 
affect WWTF’s 

operation (batch 
discharge) 

0.02 (per 
batch) 

EC, Ammonia, BOD5 

Georgia Pacific Potential to adversely 
affect WWTF’s 

operation 

0.0018(per 
batch) 

EC, Ammonia, Chloride 

Moga Truck 
Wash 

Potential to adversely 
affect WWTF’s 

operation 

0.001 EC, BOD5, Phosphorus, 
Aluminum, Iron, Zinc, Oil & 

Grease 

Fresno Truck 
Wash 

Potential to adversely 
affect WWTF’s 

operation 

0.006 EC, BOD5, TSS, Chloride, 
MBAS, Aluminum, Iron, Oil & 

Grease 

Fifth Wheel 
Truck Wash 

Potential to adversely 
affect WWTF’s 

operation 

0.001 EC, BOD5, Phosphorus, 
Aluminum, Iron, Zinc, Oil & 

Grease  

Imperial Truck 
Wash 

Potential to adversely 
affect WWTF’s 

operation 

0.002 EC, Ammonia, BOD5, TSS, 
Phosphorus, Aluminum, Iron, 

Zinc 



   Malaga County Water District 

SECTION ONE  Local Discharge Limits Development 

  Page 3  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

Due to the fact that there are SIUs discharging to the WWTF, the Malaga CWD is 
required to have an approved Pretreatment Program.  The District’s Pretreatment 
Program (PP) was adopted on December 9, 2014.  The current Pretreatment Ordinance 
is included as Appendix I. 

Part of the IPP requirements is the development and implementation of local limits.  
Local limits are designed to protect the operations of the WWTF and to ensure that its 
discharges, whether liquid, solid, or air, comply with State and Federal requirements. 
The EPA published the Local Limits Development Guidance document in July 2004.  
This document outlines the procedures to develop local limits.  In developing local limits 
the following factors may need to be considered: 

 the WWTF’s efficiency in treating and removing pollutants; 

 the WWTF’s history of complying with the Waste Discharge Requirements; 

 sludge disposal methods; and 

 worker health and safety concerns. 

The current local limits were developed in 2004.  The purpose of this project is to re-
evaluate those local limits and investigate the need for updated local limits. 

1.1 WWTF Information 

The community of Malaga is located just south of the City of Fresno, along State Route 
99.  The District boundary and WWTP location are shown on the vicinity map, 
presented as Figure 1-1 MCWD Vicinity Map. 

 

 

 

 

 

 

 

 

 

 

 



   Malaga County Water District 

SECTION ONE  Local Discharge Limits Development 

  Page 4  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

Figure 1-1 MCWD Vicinity Map 

 

 



   Malaga County Water District 

SECTION ONE  Local Discharge Limits Development 

  Page 5  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

Malaga County Water District (MCWD or District) is currently discharging pursuant to 
Waste Discharge Requirements (WDRs) Order No. R5-2014-0145, and National 
Pollutant Discharge Elimination System (NPDES) Permit No. CA0084239 dated 4 
December 2014. A copy of the WDRs is attached as Appendix H. The NPDES permit 
and WDRs expire on 31 January 2020.  

The plant has a design treatment capacity of 1.2 MGD.  The average flow for the period 
of January 2011 to December 2015 was 0.57 MGD, with a maximum one day flow of 
1.12 MGD (September 26, 2012). 

MCWD owns and operates the WWTP and the sanitary sewer system leading to the 
WWTP. The secondary and tertiary treatment systems consist of three screw pumps 
(one in service at a time), a mechanically cleaned bar screen, an aerated grit chamber, 
one primary clarifier (DAF unit), three activated sludge aeration tanks, two aerobic 
sludge digesters, a sludge thickening tank, and three secondary clarifiers. The tertiary 
treatment system also includes a “fuzzy” filter and an ultraviolet light(UV) disinfection 
system. The WWTP disposes secondary treated effluent to 23 acres of 
evaporation/percolation ponds. Per the Waste Discharge Requirements, up to 0.85 mgd 
of secondary treated effluent can be discharged to the ponds for disposal. 

Up to 0.45 mgd of tertiary treated effluent can be discharged to the Fresno Irrigation 
District (FID) Central Canal, which is a water of the United States within the South 
Valley Flow Hydrologic Unit. The Central Canal is a tributary of the Kings River via the 
Fresno and Fancher Creek Canals, and feeds into other canals and aqueducts to the 
south and to the west. The Central Canal is hydraulically connected to Fresno Slough, 
which during periods of heavy rain, drains to the San Joaquin River. The Fresno Slough 
and San Joaquin River are both also waters of the United States.  The Malaga County 
Water District has recently notified the Regional Water Quality Control Board and the 
Fresno Irrigation District that it (District) no longer intends to discharge to the Central 
Canal. 

Digested sludge is dewatered onsite using one acre of lined sludge drying beds, and 
then is hauled offsite for land application. A sludge holding bin is used to hold dried 
sludge prior to contracting a hauling company for disposal. 

The treatment and disposal facilities are identified on the site map, included as Figure 
1-2 MCWD WWTP Site Map  

 

 

 

 

   

 



   Malaga County Water District 

SECTION ONE  Local Discharge Limits Development 

  Page 6  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

Figure 1-2 MCWD WWTP Site Map 

 

 



   Malaga County Water District 

SECTION ONE  Local Discharge Limits Development 

  Page 7  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

The processes employed in the treatment process will affect the determination of certain 
pollutant local limits due to inhibition levels that can disrupt the treatment process.  
Additionally, the ability of the WWTF to remove pollutants will affect the determination of 
local limits.  The interference and inhibition values are detailed in Section 2.5.3.  The 
WWTF removal efficiencies are detailed in Section 4.1. 

1.2 Compliance Analysis with WDR’s and NPDES Permit 

The MCWD has consistently complied with existing limits of the WDRs and NPDES 
permit, with the exception of electroconductivity of the effluent.  In 2016, the District has 
been in compliance with the effluent electroconductivity limitation.  However, the District 
is still slightly above the electroconductivity limitation based on the rolling 12-month 
average.  



  Malaga County Water District 

SECTION TWO  Local Discharge Limits Development 

  Page 8  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

2 POLLUTANTS OF CONCERN  

Pollutants of Concern (POCs) are those pollutants that need to be controlled to protect 
the WWTF, its workers, and the disposal of the treated wastewater effluent and 
biosolids.  POCs are pollutants that may cause pass through or interference at the 
WWTF, cause problems in the collection system, or cause problems with the WWTF’s 
ability to dispose of the generated biosolids. 

The following sections discuss the various reasons a pollutant may be included in the 
list of POCs.  There may be numerous reasons to consider a pollutant a POC.  The fact 
that a pollutant is a POC does not mean that a local limit must be developed for it.  
Whether a local limit is needed for a POC is discussed in Section 5.  If a pollutant is 
determined to be a POC, data must be collected for it and a detailed evaluation of the 
POC must be performed.  

2.1 EPA POCs 

The EPA has established 15 pollutants that are often found in treatment plant effluent 
and biosolids.  The EPA considers these 15 pollutants to be POCs and need to be 
evaluated as part of any local limits evaluation.  These pollutants are listed in Table 2-1. 

Table 2-1:  EPA POCs 

EPA POCs 

Arsenic Cadmium 

Chromium Copper 

Cyanide Lead 

Mercury Nickel 

Silver Zinc 

Molybdenum Selenium 

BOD5 Total Suspended 
Solids 

Ammonia  



  Malaga County Water District 

SECTION TWO  Local Discharge Limits Development 

  Page 9  

G:\Malaga CWD - 1057\1057OG01_Ongoing\400\Local Limits\Local Limits Calcs and Data\07262016 DRAFT Malaga Local Limits 
Report.doc 

2.2 Existing Local Limits 

Malaga CWD has established local limits for several pollutants.  These pollutants are 
also considered POCs. Table 2-2 lists the pollutants that Malaga CWD currently 
regulates through a local limit. 

Table 2-2:  Existing Local Limits POCs 

Local Limits POCs 

Aluminum Arsenic BOD5 

Barium Benzene Total Suspended Solids 

Boron Cadmium Electroconductivity 

Chromium Copper Oil and Grease 

Iron Lead  

Nickel Phenols  

Mercury Selenium  

Silver Zinc  

2.3 Waste Discharge Requirements POCs 

On December 4, 2014, the RWQCB issued Waste Discharge Requirements (WDR) for 
the Malaga CWD WWTF (Appendix I).  The WDRs contain pollutant limitations that the 
WWTF must comply with on the discharge to the onsite disposal ponds.  The pollutants 
that are regulated on the effluent are considered POCs.  Table 2-3 lists the pollutants 
and the associated most restrictive limitation listed in the WDR (these pollutants are 
listed in Table 5 of the WDRs). 

Table 2-3:  WDR POCs 

WDR POCs 

POC Discharge Limitation (mg/L) 

BOD5 40 

TSS 40 

Boron 1.0 